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1. NAME OF THE MEDICINAL PRODUCT

Levofloxacin 500 mg Tablets’

2. QUALITATIVE AND QUANTITATIVE COMPOSITION : 1
Each film-coated tablet contains 500 mg of levofloxacin (as hemihydrate).

For a full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM
Film-coated tablets.

Peach coloured, capsule shaped, biconvex, film coated tablets, debossed with “500” on one side and
plain on other side

4. CLINICAL PARTICULARS

4.1 Therapeutic indication

Levofloxacin 500 mg Tablets is indicated in combination with other antituberculosis agents for the
treatment of tuberculosis caused by Mycobacterium tuberculosis.

Levofloxacin 500 mg Tablets is only indicated as a second-line antimycobacterial drug when use of
first line drugs is not appropriate due to resistance or intolerance.

Consideration should be given to official treatment guidelines and recommendations for tuberculosis,
e.g those of WHO

4.2 Posology and method of administration

Adults and adolescents:

The recommended daily dose is 750 mg for patients weighing 30 kg up to 45.9 kg, and 1000 mg for
patients weighing 46 kg or more.

Children:
Levofloxacin 500 mg Tablets is not suitable for children. Formulations containing smaller amounts of
levofloxacin are available. %

Levofioxacin is not recommended for children under 10 kg.

Renal impairment:

For patients with an estimated creatinine clearance < 30 ml/min, with or without haemodialysis, the
dose should be reduced to 750-1000 mg/dose given three times per week.

" Trade names are not prequalified by WHO. This is the national medicines regulatory authority’s (NMRA)
responsibility. Throughout this WHOPAR the proprietary name is given as an example only.
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Hepatic impairment:
No adjustment of dosage is required.

Elderly

No aaj ustment of dosage is required in the elderly, other than that:imposed by consideration of renal
fur ction.

Method of administration

Levofloxacin 500 mg Tablets should be swallowed whole with a sufficient amount of liquid. The
tablets may be taken without food (see also section 4.5).

4.3 Contraindications

Levofloxacin 500 mg Tablets is contraindicated:

in patients with hypersensitivity to levofloxacin, other quinolones or to any of the excipients listed in
section 6.1

in patients with epilepsy
in patients with history of tendon disorders related to fluoroquinolone administration
in breast-feeding women

4.4 Special warnings and precautions for use
Tendinitis and tendon rupture

Tendinitis may rarely occur. It most frequently involves the Achilles tendon and may lead to tendon
rupture. It may occur at any time during therapy and also several months after discontinuation of
treatment. The risk of tendinitis and tendon rupture is increased in the elderly, receiving daily doses of
1000 mg and in patients using corticosteroids. Close monitoring of these patients is therefore
necessary if they are prescribed levofloxacin. All patients should consult their physician if they
experience symptoms of tendinitis. If tendinitis is suspected, treatment with levofloxacin must be
halted immediately and appropriate treatment (e.g. immobilisation) must be initiated for the affected
tendon (see section 4.3 and 4.8).

Clostridium difficile-associated disease

Diarrhoea, particularly if severe, persistent and/or bloody, during or after treatment with levofloxacin,
may be symptomatic of Clostridium difficile-associated disease, the most severe form of which is
pseudomembranous colitis. If Clostridium difficile-associated disease is suspected, levofloxacin must
be stopped immediately and appropriate treatment initiated without delay (e.g. oral vancomycin).
Products inhibiting peristalsis are contraindicated in this clinical situation.

Patients predisnased to seizures

Levofloxacin 500 mg Tablets are contraindicated in patients with a history of epilepsy and, as vith
other quinolones, should be used with caution in patients predisposed to seizures, such as patients
with pre-existing central nervous system lesions, concomitant treatment with fenbufen and similar
non-steroidal anti-inflammatory drugs, or with drugs which lower the cerebral seizure threshold, such
as theophylline (see section 4.5). In case of convulsive seizures, treatment with levofloxacin should be
discontinued.
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Patients with G-6- phosphate dehydrogenase deficiency

Patients with latent or manifest defects in glucose-6-phosphate dehydrogenase activity may be prone
to haemolytic reactions when treated with quinolone antibacterial agents, and so levofloxacin should
be used with caution.

FPatients with renal impairment v e

Since levofloxacin is excreted meinly by the kidneys, the dose of Levofloxacin 500 mg Tablets:should
be adjusted in patients with renal impairment (see section 4.2). it

Hypersensitivity reactions

Levofloxacin can cause serious, potentially fatal hypersensitivity reactions (e.g. angioedema up to
anaphylactic shock), occasionally following the initial dose (see section 4.8). Patients should
discontinue treatment immediately.

Severe bullous reactions

Cases of severe bullous skin reactions such as Stevens-Johnson syndrome or toxic epidermal
necrolysis have been reported with levofloxacin (see section 4.8). Patients should be advised to
contact their health care provider immediately prior to continuing treatment if skin and/or mucosal
reactions occur.

Dysglycaemia

As with all quinolones, disturbances in blood glucose, including both hypoglycaemia and
hyperglycaemia have been reported, usually in diabetic patients receiving concomitant treatment with
an oral hypoglycaemic agent (e.g., glibenclamide) or with insulin. Cases of hypoglycaemic coma have
been reported. In diabetic patients, careful monitoring of blood glucose is recommended (see section
4.8)

Prevention of photosensitisation

Although photosensitisation is very rare with levofloxacin, it is recommended that patients should not
expose themselves unnecessarily to strong sunlight or to artificial UV light (e.g. sunray lamp,
solarium), in order to prevent photosensitisation.

Patients treated with Vitamin K antagonists

Due to possible increase in coagulation tests (PT/INR) and/or bleeding in patients treated with
levofloxacin in combination with a vitamin K antagonist (e.g. warfarin), coagulation tests should be
monitored when these drugs are given concomitantly (see section 4.5).

Psychotic reactions

Psychotic reactions have been reported in patients receiving quinolones, including levofloxacin. In
very rare cases these have progressed to suicidal thoughts and self-endangering behaviour- sometimes
after only a single dose of levofloxacin (see section 4.8). In the event that the patient develops these
reactions, levofloxacin should be discontinued and appropriate measures instituted. Caution is
recommended if levofloxacin is to be used in psychotic patients or in patients with history of
psychiatric disease.

QT interval prolongation

Caution should be taken when using fluoroquinolones, including levofloxacin, in patients with known
risk factors for prolongation of the QT interval such as:
— congenital long QT syndrome

Page 4 of 12

143



A3

Levofloxacin 500 mg Tablets, WHOPAR part 4 April 2014
(Micro Labs Ltd), TB238 Section 7 updated: February 2020

— concomitant use of drugs that are known to prolong the QT interval (e.g. Class LA and IIT
antiarrhythmics, tricyclic antidepressants, macrolides, antipsychotics, methadone).

~ uncorrected electrolyte imbalance (e.g. hypokalaemia, hypomagnesaemia)

~ preexisting cardiac disease (e.g. heart failure, myocardial infarction, bradycardia).

Elderly patients and women may be more sensitive to QT c-prolonging medications. Therefore,
caution should be taken when using fluoroquinolones, including levofloxacin, in these populations. |

e

Peripheral neuropathy

Peripheral sensory neuropathy or peripheral sensory motor neuropathy has been reported in patients
receiving fluoroquinolones, which can be rapid in its onset. If the patient experiences symptoms of
neuropathy, Levofloxacin 500 mg Tablets may be continued only when the benefits are considered to
outweigh the risk of irreversible neuropathy.

Patients with myasthenia gravis

Levofloxacin should be used with caution in patients with myasthenia gravis because the symptoms
can be exacerbated. Fluoroquinolones, including levofloxacin, have neuromuscular blocking activity
and may exacerbate muscle weakness in patients with myasthenia gravis. Post marketi ng serious
adverse reactions, including deaths and the requirement for respiratory support, have been associated
with fluoroquinolone use in patients with myasthenia gravis.

Hepatobiliary disorders

Cases of hepatic necrosis, including life threatening hepatic failure, have been reported with
levofloxacin, primarily in patients with severe underlying diseases, e.g. sepsis (see section 4.8).
Patients should be advised to stop treatment and contact their health care provider if signs and
symptoms of hepatic disease develop such as anorexia, jaundice, dark urine, pruritus or tender
abdomen.

Vision disorders
If vision becomes impaired or any effects on the eyes are experienced, an eye specialist should be
consulted immediately (see sections 4.7 and 4.8).

Superinfection
The use of levofloxacin, especially if prolonged, may result in overgrowth of non-susceptible
organisms. If superinfection occurs during therapy, appropriate measures should be taken.

Interference with laboratory tests

In patients treated with levofloxacin, determination of opiates in urine may give false-positive results.
It may be necessary to confirm positive opiate screens by more specific method.

Levofloxacin may inhibit the growth of Mycobacterium tuberculosis and, therefore, may give false-
negative results in the bacteriological diagnosis of tuberculosis.

Paediatric population

Due to adverse effects on the cartilage in juvenile animals (see section 5.3), and to limited
documentution of the safeiy and appropriate dose wljustmenits, levofloaacin should o1 5 oe wsed i
children and adolescents with M. Tuberculosis infection if the benefit is considered to exceed the risk
and there are no treatment alternatives.

4.5 Interaction with other medicinal products and other forms of interaction

Iron salts, magnesium- or aluminium-containing antacids, didanosine

Levofloxacin absorption is significantly reduced when iron salts, or magnesium- or aluminium
containing antacids or didanosine (only didanosine formulations with aluminium or magnesium
containing buffering agents) are administered concomitantly with Levofloxacin 500 mg Tablets.
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Concurrent administration of fluoroquinolones with multi-vitamins containing zinc appears to reduce
their oral absorption. It is recommended that preparations containing divalent or trivalent cations such
as iron salts, zinc salts or magnesium- or aluminium-containing antacids, or didanosine (only
didanosine formulations with aluminium or magnesium containing buffering agents) should not be
taken within 2 hours before or after administration of Levofloxacin 500 mg Tablets.

Sucralfate : £

The bioavailability of levofloxacin is significantly reduced when administered together with
sucralfate. If the patient is to receive both sucralfate and Levofloxacin 500 mg Tablets, it is best to
administer sucralfate at least 2 hours after the administration of Levofloxacin 500 mg Tablets.

Theophylline
No pharmacokinetic interactions of levofloxacin were found with theophylline in a clinical study.

However a pronounced lowering of the cerebral seizure threshold may occur when quinolones are
given concurrently with theophylline.

NSAIDs

Coadministration with nonsteroidal anti-inflammatory drugs (NSAIDs) may potentiate the risk of
central nervous system toxicity sometimes associated with fluoroquinolone use. The interaction has
been reported most often with enoxacin. It may occur with other fluoroquinolones as well, but is
poorly documented. Patients with a history of seizures may be at greater risk. (see also section 4.4)

Levofloxacin concentrations were about 13% higher in the presence of fenbufen than when
administered alone.

Probenecid and cimetidine

Probenecid and cimetidine had a statistically significant effect on the elimination of levofloxacin. The
renal clearance of levofloxacin was reduced by cimetidine (24%) and probenecid (34%). This is
because both drugs are capable of blocking the renal tubular secretion of levofloxacin. However, at
the tested doses in the study, the statistically significant kinetic differences are unlikely to be of
clinical relevance. Still, caution should be exercised when levofloxacin is coadministered with drugs
that affect the tubular renal secretion such as probenecid and cimetidine, especially in renally
impaired patients.

Cyclosporine _
The half-life of cyclosporine was increased by 33% when coadministered with levofloxacin.

Vitamin K antagonists

Increases in coagulafion parameters (as measured e.g. by PT/INR) and/or bleeding, which may be
severe, have been reported in patients treated with levofloxacin in combination with a vitamin K
antagonist (e.g. wartarin). Therefore, coagulation parameters should be closely monitored in patients
treated with vitamin K antagonists (see section 4.4).

Drugs known: to prolong OT interval

Levofloxacin, 1ike other fluoroquinolones, snou!s be usea witn caution 1n patients receiving drugs
known to prolong the QT interval (e.g. Class IA and Il antiarrhythmics, tricyclic antidepressants,
macrolides, antipsychotics, methadone). (See section 4.4 “QT interval prolongation™).

Drugs undergoing renal tubular secretion

With high doses of quinolones, impairment of excretion and an increase in serum levels may occur
when co-administered with other drugs that undergo renal tubular secretion (e.g. probenecid,
cimetidine, frusemide and methotrexate).
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4.6 Fertility, pregnancy and breast-feeding

Women of childbearing potential
Pregnancy should be avoided in women treated with levofloxacin. Adequate contraceptive measures
should be taken.

Pregnancy

There are limited data from the use of levofloxacin in pregnant women. Animal studies do not':c
indicate direct or indirect harmful effects with respect to reproductive toxicity (see section 5.3):
However in the absence of human data and due to experimental data suggesting a risk of damage to
the weight-bearing cartilage of the growing organism by fluoroquinolones, levofloxacin should only
be used in pregnancy if the benefit is considered to outweigh the risks, and there are no available
treatment alternatives.

Breast-feeding

Levofloxacin is contraindicated in breast-feeding women. There is insufficient information on the
excretion of levofloxacin in human milk; however other fluoroquinolones are excreted in breast milk.
In the absence of human data and due to experimental data suggesting a risk of damage to the
weight-bearing cartilage of the growing organism by fluoroquinolones, Levofloxacin 500 mg Tablets
must not be used in breast-feeding women (section 5.3).

Fertility
Levofloxacin caused no impairment of fertility or reproductive performance in rats.

4.7 Effects on ability to drive and use machines

No studies on the effects of levofloxacin on the ability to drive and use machines have been
performed. Some undesirable effects (e.g. dizziness/vertigo, drowsiness, visual disturbances) may
impair the patient's ability to concentrate and react, and therefore may constitute a risk in situations
where these abilities are of special importance (e.g. driving a car or operating machinery).

4.8 Undesirable effects

Adbverse events considered at least possibly related to levofloxacin treatment are listed below by body
system, organ class and frequency. Frequency estimates are in many cases not based on adequately
sized randomised trials, but on published data generated during post-approval use. Sometimes, no
frequency data can be given. Frequencies are defined as very common (> 1/10), common (> 1/100 to
<1/10), uncommon (= 1/1000 to <1/100), rare (> 1/10000 to <1/1000), very rare (<1/10000), ‘not
known’ (frequency can not be estimated from the available data). Note that the frequencies relate to
short-term therapy (<1 month).

Infections and infestations
Uncommon: fungal infection (and proliferation of other resistant microorganisms of the normal flora)

Blood and lymphatic system disorders

Uncommon: leukopenia, eosinophilia

Rare: thrombocytopenia, neutropenia e
Not known: pancytopenia, haemolytic anaemia, agranulocytosis

Immune system disorders

Rare: angioedema, hypersensitivity (see section 4.4)

Not known: anaphylactic shock (see section 4.4) anaphylactic and anaphylactoid reactions, which
may sometimes occur even after the first dose.
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Metabolism and nutrition disorders

Uncommon: anorexia

Rare: hypoglycaemia, particularly in diabetic patients (see section 4.4)
Not known: hyperglycaemia, hypoglycaemic coma (see section 4.4)

Psychiatric disorders :

Common: insomnia, _ 130

Rare: psychotic disorder (e.g. hallucination paranoia), depression, agitation, ‘abnormal dreams,
nightmares 5 :

Not known: psychotic reactions with self-endangering behaviour including suicidal thoughts or acts
(see section 4.4),

Nervous system disorders

Common: dizziness, headache

Uncommon: somnolence, tremor, dysguesia

Rare: convulsion, paraesthesia

Not known: peripheral sensory neuropathy or peripheral sensory motor neuropathy, dyskinesia,
extrapyramidal disorder, dysgeusia including ageusia, parosmia including anosmia , syncope, benign
intracranial hypertension.

Eye disorders
Rare: visual disturbance
Not known: transient vision loss (see section 4.4)

Ear and Labyrinth disorders

Uncommon: vertigo

Rare: tinnitus

Not known: hearing impaired, hearing loss

Cardiac disorders

Rare: tachycardia, palpitations

Not known: ventricular tachycardia, which may result in cardiac arrest, ventricular arrhythmia and
torsade de pointes (reported predominantly in patients with risk factors of QT prolongation),
electrocardiogram QT prolonged (see sections 4.4 and 4.9).

Vascular disorders
Rare: hypotension

Respiratory, thoracic and mediastinal disorders
Rare: bronchospasm, dyspnoea
Very rare: allergic pneumonitis

Gastrointestinal disorders

Common: diarrhoea, nausea, vomiting

Uncommon: abdominal pain, dyspepsia, flatulence, constipation

Not hnown: haemorrhagic diarrhoea —wisicli in very 1aie cases may be indicative of enterovolitis,
including pseudomembranous colitis (see section 4.4) pancreatitis

Hepatobiliary disorders

Common: hepatic enzyme increased (ALT/AST, alkaline phosphatase, GGT)

Uncommon: blood bilirubin increased

Not known: jaundice and severe liver injury, including cases with acute liver failure, primarily in
patients with severe underlying diseases (see section 4.4), hepatitis
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Skin and subcutaneous tissue disorders

Uncommon: rash, pruritus, urticarial hyperhidrosis,

Very rare: angioneurotic oedema, photosensitivity reaction

Not known: toxic epidermal necrolysis, Stevens-Johnson syndrome, erythema multiforme,
Mucocutaneous reactions may sometimes occur even after the first dose.

Musculoskeletal and Connective tissue disorders i usan
Rare: tendon disorder (see section 4.4) including tendinitis (e.g. Achilles tendon), . Muscular i
weakness (which may be of special importance in patients with myasthenia gravis). r

Not known: rhabdomyolysis, tendon rupture (see section 4.4). This undesirable effect may occur
within 48 hours of starting treatment and may be bilateral, rupture, arthritis.

Renal and urinary disorders
Uncommon: blood creatinine increased
Rare: acute renal failure (e.g. due to interstitial nephritis)

General disorders and administration site conditions
Uncommon: asthenia

Rare: pyrexia

Not known: pain (including pain in back, chest, and extremities)

Other undesirable effects which have been associated with fluoroquinolone administration include
attacks of porphyria in patients with porphyria

4.9 Overdose

According to toxicity studies in animals or clinical pharmacology studies performed with supra-
therapeutic doses, the most important signs to be expected following acute overdosage of
Levofloxacin 500 mg Tablets are central nervous system symptoms such as confusion, dizziness,
impairment of consciousness, and convulsive seizures, increases in QT interval as well as gastro-
intestinal reactions such as nausea and mucosal erosions.

CNS effects including confusional state, convulsion, hallucination, and tremor have been observed in
post marketing experience,

There is no specific antidote. In the event of overdose, symptomatic treatment should be implemented.
ECG monitoring should be undertaken, because of the possibility of QT interval prolongation.
Antacids may be used for protection of gastric mucosa. Haemodialysis, including peritoneal dialysis
and CAPD, are not effective in removing levofloxacin from the body.

5. PHAKMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Antibacterial for systemic use, fluoroquinolone
ATC code: JOIMA12

Levofloxacin is a synthetic antibacterial agent of the fluoroquinolone class and is the S (-) enantiomer
of the racemic drug substance ofloxacin.

Mechanism of action

Levofloxacin has in vitro activity against M. Tuberculosis, as well as against a wide range of Gram-
positive and Gram-negative pathogens. The bactericidal action of levofloxacin against M.
Tuberculosis results from the inhibition of the DNA gyrase, encoded by the gyrA and gyrB genes.
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The wild-type levofloxacin MIC distribution for clinical isolates of M. Tuberculosis has been reported
by different investigators to range between 0.125-0.5 mg/I. When resistance to fluoroquinolones
arises, it is generally caused by mutations in gyrA. Cross-resistance within the fluoroquinolone drug
class is extensive, though not universal.

Clinical efficacy .--
Experience of MDR-TB treatment with levofloxacin within clinical trials is limited.

5.2  Pharmacokinetic properties
Absorption and Bioavailability

Orally administered levofloxacin is rapidly and almost completely absorbed with peak plasma
concentrations being obtained within 1 hour. The absolute bioavailability is approximately 100 %.
Food has little effect on the absorption of levofloxacin.

No pharmacokinetic data are available for Levofloxacin 500 mg Tablets.

Distribution
Approximately 30 - 40 % of levofloxacin is bound to serum protein.

Metabolism

Levofloxacin is metabolised to a very small extent, the metabolites being desmethyl-levofloxacin and
levofloxacin N-oxide. These metabolites account for < 5 % of the dose excreted in urine.
Levofloxacin is stereochemically stable and does not undergo chiral inversion.

Elimination

Following oral and intravenous administration of levofloxacin, it is eliminated from the plasma with a
half-life of 6 - 8 h. Excretion is primarily by the renal route (> 85 % of the administered dose).

Renal insufficiency

The pharmacokinetics of levofloxacin are affected by renal impairment. With decreasing renal
function renal elimination and clearance are decreased, and elimination half-lives increased as shown
in the table below:

Pharmacokinetics in renal insufficiency following single oral 500 mg dose

Cl_ [mI/min] <20 20 -49 50-80
Cl, [mV/min] 13 26 57
t . [h] 35 27 9

No differences in levofloxacin pharmacokinetics have been reported between young and elderly
subjects, and between male and female subjects.

5.3 Preclinical safety data

Non-clinical data reveal no special hazard for humans based on conventional studies of single dose
toxicity, repeated dose toxicity, carcinogenic potential and toxicity to reproduction and development.

Levofloxacin caused no impairment of fertility or reproductive performance in rats and its only effect
on fetuses was delayed maturation as a result of maternal toxicity.

Levofloxacin did not induce gene mutations in bacterial or mammalian cells but did induce
chromosome aberrations in Chinese hamster lung cells in vitro. These effects can be attributed to
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inhibition of topoisomerase I1. In vivo tests (micronucleus, sister chromatid exchange, unscheduled
DNA synthesis, dominant lethal tests) did not show any genotoxic potential.

Studies in the mouse showed levofloxacin to have phototoxic activity only at very high doses.
Levofloxacin did not show any genotoxic potential in a photomutagenicity assay, and it reduced
tumour development in a photocarcinogenity study.

As other fluoroquinolones, levofloxacin showed effects on cartilage (blistering andicavities) in ratss:
and dogs. These findings were more marked in young animals. s 1o
6. PHARMACEUTICAL PARTICULARS

6.1 List of Excipients

Core tablet: Croscarmellose sodium, crospovidone, hydroxypropyl methylcellulose, magnesium
stearate and microcrystalline cellulose.

Film coat (Opadry Pink 03B84851): Hypromellose, iron oxide red, iron oxide yellow, macrogol, talc
and titanium dioxide.

6.2 Incompatibilities

Not applicable

6.3 Shelf life

36 months ( Blister pack)
24 months ( HDPE pack)

6.4 Special precautions for storage
Do not store above 30°C. Store in a dry place and protect from light.

6.5 Nature and contents of container
Blister pack: Clear PVC-aluminium blister cards of 10 tablets. Each carton contains 10 such blister
cards.

HDPE bottle pack: White round HDPE bottle secured with child resistant polypropylene cap. Pack
size 100 tablets.

6.6 Special precautions for disposal

No special requirements.

Any unused product or waste material should be disposed off in accordance with local
requirements.

T SUPPLIER

Micro Labs Limited

# 31, Race Course Road

Bangalore 560 001, Kamnataka, India
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Jleoduokcaims Tabnetku S00 mr WHOPAR w"actuna 4 Ksitens 2014
(Mixpo Jla6c JItm), TB237 Po3nin 7 onornero: Jlrotwii 2020

 # HA3BA JITIKAPCBKOI'O 3ACOBY
JleBodnokcaiin tadnerku mo 500 mr*

2. SIKICHHWM I KUIBKICHUM CKJIAJ[
Koxna Tabnerka, BkpuTa IU1iBKOBOIO 0GO0NOHKOI, MicTHTE 500 Mr nesoduiokcauny (y
BHIJIsII reMiriapaty). [ToBmHif CIECOK Z0MOMIKHHX PeYOBHH JMB. B po3ii 6.1.

3. JOIKAPCBKA ®OPMA

Tabnerkn, BKpUTi IUTIBKOBOIO 060I0HKOIO.

IlepcukoBoro xomsopy, y hopmi kancymm, 1Boomykti TabneTkH, BKPHTI ILTIBKOBOO
000710HKO10, 3 THCHEHHSM “S500” 3 0tHOTO 60KY Ta PiBHOIO MOBEPXHEIO Ha iHImoMy Gori.

4. KJUITHIYHI XAPAKTEPUCTHKHA

4.1 TepaneBTHYHI NOKAZAHHS

Jleopnokcarun  Tabnerku mo 500 Mr noxasaHuit y TMOEOHAHHI 3 IHIOHMHU
NPOTHTYOCPKY/IbO3HUMH TIpeNapaTaMy U JIIKYBaHHS BCiX GopM Ty6GepKy.bo3y, CIIPHYHHEHOTO
Mycobacterium tuberculosis.
Jleoduokcauun Tabnerku no 500 Mr 3acTOCOBYIOTH JIMIIE SK aHTHMiKOGaKTepianbHHi npemnapar
Apyroi mimii, Komm aHTHMiKoGakTepiaibHi TpenapaTd mnepmoi JHII He MiAXOISTH yepes
PE3UCTEHTHICTH 200 HeNePeHOCHMICTb.

Cmix posrmspatu odiuifini HacraHOBM | pexomeHmauii mog0 JiKyBaHHS TyOepKynso3y,
Hanpukian, Bunaani BO3.

4.2 Cnocif 3acTocyBanns Ta 1034

Hopocni ma nionimku.
PexomennoBana no6oBa 103a qranoButs 750 MT u1s mawienTis Baroo Bix 30 Kr 10 45,9 xr, 1 1000
MT JUIsl TALli€HTIB Barowo 46 xr i 6iasmre.

Himu:

Jlerodnokcauun Tabnerkn nmo 500 Mr me NpU3HAYeHl Juid Jitell. Y HasBHOCTI € J03yBaHHA i3
MEHIIUM BMICTOM JIeBO(IOKCALIHHY

JleBookcanmn He pexoMenyeTECS TSN Baroro 0 10 kr

Tlopywenns @pynxyii nupox:
Ans nauieHTiB 3 po3paxyHKOBHM KiIipeHcoM kpeaTHHiHy <30 MIV/XB, Ha remomianizi a6o Ge3
HBOT0, 103y CIIL 3MEHIIUTH /10 750-1000 Mr TpH pasu Ha THXEHD.

v H | yv
wHuing
ﬁo“‘! Hiey

OpraH 3 peryioBaHHs JjlikapchkuX 3acoGiB (NMRA). V nanomy WHOP%R?,QH&W
NHLIE SK TPHKIIAL. : 3’_-\9&“' Y

A
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Hopywenns ynxyii nevinxu:
He noTpibHo KopHryBarTH 103yBaHHs.

Jimni moou
He notpibHO KOpHTyBaTH J103YBAHHS JIOSM [TOXHIIOTO BiKy, OKpIM BpaxyBaHHS (YHKLIT HHPOK.

Cnoci6 3acmocysanns b (3 B
JleBo@riokcanun Tabnerku no 500 Mr ciIiJi KOBTATH UUMMH 3 JOCTATHLOI KiLKICTIO Pi/IHHN.
Tabnerkn Mo’kHa NMpUItMaTH HE3aNEXKHO Bi DKi. (IMB. Takoxk po3it 4.5).

4.3 IlporunokazaHHs

Jlesodpnokcaumn Tabnerku no 500 Mr npoTHNOKA3aHHI:
- Y TaUi€HTiB 3 TiNepuIyTIMBICTIO 0 JIeBOQIIOKCAUMHY, IHIIMX XiHOMOHIB a0 10 Gyab-SKHX
JIOIIOMIKHAX PEYOBHH, sKi nepeniveni y posaini 6.1
- ¥ XBOPHX Ha EILIENCiio

Y Tami€HTiB i3 3aXBOPIOBaHHAMH CYXOXH/Ib B aHAMHE3l, MOB'S3aHMMM i3 3aCTOCYBaHHIM
(TOPXIHOJIOHIB
- ¥ KIHOK, III0 TO/IYIOTH IPYULIO.

4.4 CoeniaabHi 3acTepexeHHs Ta 3aM00ikHI 3ax0IH
Tenounim ma pospueu cyxodicuns
Piiko MOXyTe TpamusATHCS BHIAJAKH TeHAMHITY. HaifwacTime me crocyersest aximmoBoro
CYXOXHJUISA, 1 MOJKE MPH3BECTH JI0 PO3PUBY CYXOXKHIISL. TeHIHHIT MOXe BHHHKATH B Oy Ib-sIKUii
yac Tepailii, a TAKOXK 4epe3 KiIbKa MiCANiB Imicis i NpUIHHEeHHs. PH3UK TEHAMHITY Ta pO3pUBY
CYXOXKHILIS 30LIBITYETHCA Y MALIEHTIB JITHHOTO BiKY, y NAUIEHTIB, AKI OTPHMYIOThH Ipemapar y
ao3ax 1000 mr ma n00y, Ta y nami€eHTiB, sKi TNPHIMAIOTh KOPTHKOCTEPOIMH. 3a TAKHMH
naiieHTaMH HeoOXilmHe peTelbHE CIOCTEPEXXeHHS IiJ Yac JKyBaHHS JIEBO(IOKCAITHHOM.
[lanienTam ciiJi KOHCYJILTYBATHCS 3 JTiKapeM, SIKINO Y HAX 3 SBHJIMCS CHMITOMH TeHIMHITY. [IpH
IiJ03pl Ha TCHAMHIT Tepamniio JeBO(IIOKCAMHOM NOTPIGHO HeraifHO NPHIHHHTH Ta PO3MOYATH
HaJIeXKHE JIIKyBaHHs (HAIpHK/Ia iMMO6iTi3aniio) wis ypakeHoro CyXoxXuis (aus. posaimy 4.3 Ta
4.8).
3axeoprosanns, euxnuxani Clostridium difficile

Hiapes, ocobimBo y BaXKKHX BHIIQJKaX, IEPCHCTYIOYA Ta/dd reMOparidHa, mij 4ac 4u MicIs
TiKyBaHHA NEBODIOKCAIWHOM, MoXke OyTH CAMITOMOM XROpo6wW, Rukimkanoi Clostridium
difficile, naiibinbm TXKOI0 (OPMOIO SAKOI € TCeBIOMeMOPaHO3HMI KOMIT. SIKIO BHHHKAIOTH
MiI03pH HA TICEBAOMEMOPAHO3HMH  KOJIT, CIHifl HeralHO TNIPHIHHHTH 3aCTOCYBAHHS
neBOgIIOKCalliHy, a namieHTaM cif 6e3 3aTPHMKH 3aCTOCOBYBATH MiATPUMYBAIbHi 3aco6H i,
SKIO NOTPiOHO, cneunpiuyny Tepamiio (HANPMKIAN, NEPOPATHHHN NPUHOM BaHKOMILHHY).
3acobw, mo NpHrHIYYIOTh MOTOPHKY KRIICAHHKY, PO I HiiORdSan y il KATHISHIA UHiYauls, — “.

[Tayienmu, cxunbhi 0o cyoom
Henodmoxcaunﬂ Tabnerku 110 500 Mr npoTHIOKA3aHKH NAliEHTaM 3 eMlienciero B aHaMHe31 1, K i
iHIII XIHOJIOHH, TOBUHEH 3aCTOCOBYBATHCS 3 Ha/I3BHYAHHOI0 00EPEeIKHICTIO Nalll CHEANETRT
JI0 CY/IOM, TaKMM sIK IAUIEHTH 3 YPaKEHHAMH LUEHTPATBHOI HEPBOBOI CPICTCM ,}tﬂd ' :
Teparnii Genbydenom Ta noAiGHUMH 10 HBOTO HECTEPOIAHHMH TPOTH3AMA it
3acobamMM 4M JiKaMH, 110 3HIKYIOTh CyJOMHHI NOpir, TaKUMHU SK Teodiiin
pasi NosABH CY/IOM JIIKyBaHHS JICBO(JIOKCALIMHOM CJTi/T IPHITHHATH.

Cropinka 3 uz 14
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Hayienmu 3 nedocmamnicmio 2noxko30-6-gpocpamaeziopozenazu
[NamienTn 3 naTeHTHAMK Y1 HasABHHMH Je(eKTaMKi aKTHBHOCTI TITI0K030-6-(ocdaterizporenasu
MOXYTh OyTH CXHJIBHHMM J10 TFEMOJITHYHHX peaKuiil npH JiKyBaHHi AHTHOAKTEpiaNTbHAME
3aco0amH IpyIu XiHOJIOHIB, TOMY JeBODIOKCAIIHH iM CIIZ 3aCTOCOBYBATH 3 06EPEKHICTIO.

[ayienmu 3 HupKko6oio Hedocmammuicmio -l
OcCkilBKH NeBo(IIOKCAllMH  BHBOJMTLCS [IE€PEBAKHO HHPKAMH, TIOTPIOHA' KOPEKIls ‘03K

JleBoguokcanun Tabnerkn mo 500 Mr I XBOPHX i3 3HIKEHOIO DYHKIIEI HHPOK (IMB. PO3AiN
4.2).

Pearyii 2zinepuymaueocmi
JleBookcanmn MoXe dYac Bil Yacy BMKJIMKATH CEpifO3HI TMOTEHIIHHO JeTambHi peaxuii
TIIBAIIEHOI Yy TJIHBOCTI (HanpHKIIaj, aHTiOHEeBPOTHYHHI HAOPAK ax /10 aHadhiaKTHIHOTO MIOKY)
MCJIA 3aCTOCYBaHHA MOYaTKOBOI 103H (auB. po3ain 4.8). V upoMy BHIAIKY NAUi€HTaM CIiZ
NPHITHHHUTH JTIKYBaHHA HEraiHo.

Baoicki bynvosni peaxyii
[1pu 3actocyBanmi neBodIoKcaMHy MOBIIOMISUIA PO BUHHKHEHHS BAXKKHX OyTB03HHX PEaKiii,
Takux K cuuapoM CriBeHca-J[KoHcoHa ab0 TOKCHUHMIE eniiepMalTbHUil HeKpoul3 (IMB. po3jin
4.8). Iauientn moBinui GyTH iHQopmoBaHi, MO NpH BHHUKHEHHI Oyb-SKMX peakiiii 3 Goky
WKipH Ta/abo ciM30BHX 000IOHOK CIIiJ HeraifHO 3BEpHYTHCA JI0 JTiKaps.

Jucznikemis
Ik 1 mpu 3acTocyBanHi ycix XiHOIOHIB, HOBIIOMJISIH IIPO NOPYIICHHS PIBHA TIIOKO3H B KPOBI,
cepest AKAX Oy| SK BHTIAJIKH TiMOrJTiKeMil, Tak i rinepriikeMii, o crnocTepiramics, sk npaBHIo,
y UauieHTiB 3 MyKpoBHM JiaberoM, sKi OTPHMYBAIH CYIyTHIO Tepamilo IepopalbHAM
IYKPO3HHAKYBAJIbHHM  TpenapatoM  (Hanpukian, raibenkiamizom) abo  iHcymiHOM.
[Tosinomnsanocs npo BHNAAKW TiNOITIKeMiYHOI KOMHM. Y TNali€HTiB 3 IyKpoBHM JiaGeTom
PEKOMEH/IY€THCA PETEIIbHO KOHTPOIIOBATH PiBEHB IIFOKO3M B KPOBi (IMB. po3ain 4.8).

Ipogpinaxmuxa gpomocencubinizayii
Xoya ¢oToceHcuOimizalis BHHWKAE TIpH MPUHOMI TIEROGMIIOKCAIIMHY JIyXe DiKo, 3 Merolo il
YHHKHEHHS TAlli€HTaM He PeKOMEHyeThcs Ge3 0coGnuBOi moTpeGM mijyiaBaTHes il CHIIBHHX
COHSYHHX NMPOMEHIB YH IITYYHOTO YJITPaioNeTOBOr0 BHIPOMIHIOBAHHA (HAIPHKIAN, JIAMITH
IITYYHOIO COHIIA, COApiH), mob 3anobirtu ¢oroceHcubimizanii.

layienmu, saxi ompumyiome anmazonicmu eimaminy K
Ockinbkn  MoOXkiMBe 30LIBIICHHS MOKA3HHKIB KOAryJIAIiHHUX TeCTiB (ITY/mixHapoHe
HOpMali3aiiiine criBBiHOMEHHS) i/a60 KPOBOTEYA y NAIIEHTIB, SKi NPHAMAIOTH JeBODIIOKCALHH
y TO€iHaNH] 3 aHTaronicToM BitamiHy K (Hanpukian sapdapsiiiom); nOKa3HERY: KOAI 'y IALT Ciix
KOHTPOJIOBATH, AKIIO 1ii JIIKapChKi 3aC06H 3aCTOCOBYIOTh OJIHOMACHO (JTHB. po3in 4.5).

Tcuxomuuni peaxyii
[loBitoMIanH MPO NCHXOTHYHI peakuii y NALi€HTIiB, AKI NPHIMAIOTH XiHOI
nesoduokcanuH. Y xyxe piIKICHHX BHIAIKaX BOHH MPOrpecyBalH 10 Cyi it
CaMO/ICCTPYKTHBHOI MOBEAIHKH, 1HOI JIMILE ITiC/Is NPHIHOMY €IMHOT 103U JIFBQQJ
po3ain 4.8). YV BHIAJKy, AKIIO Y Nali€cHTa BUHUKAIOTH 11i peaxiii, npnﬁommgécbnoicﬁ §0%
IPUITHHATH Ta BAATHCA [0 BIAMOBIAHHUX 3ax0/1iB. PexomMenayeTnes 3 oﬁepe‘{,\mﬁjgﬁ‘ﬂi‘%

\ \
\.\. 3 ,‘é:_l.\‘

\:}:’-, ‘V.( /

_"fopiHKa 4n3 14
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JIEBO(IIOKCAUMH TNAllieHTaM i3 TNCHXOTHYHHMH pO3JajaMH  ab0 NauieHTaM i3 NCHXIMHHMH
3aXBOPIOBAHHSAMH B aHAMHE3I.

Ioooexcenns inmepsany QT
Crizt 3 0BepexHicTIO CTaBHTHCS JI0 3acTOCYBaHHA (TOPXIHONOHIB, BKIIOYAIOUH J1eBOg)IOKCAIHH,
nauieHTam 3 akTopamy pU3NKy 110/10BKeHHs inTepany QT TaKuMH sK:
— BPOJDKEHUH CHHIPOM NOJOBXeHHS inTepBany QT; 2
— CYHYTHE 3aCTOCYBAHHS JiKapChKHX 3ac00iB; BIZIOMIX CBOEHO 3/1aTHICTIO MOOBKYBATH iHTEPBAI
QT (manpukiaz npoTHapHTMiYHUX 3aco6iB kmacy IA Ta Ill, TpHmmMKITIYHUEX AHTHIENPECaHTIB,
MAaKpOJIi/liB, aHTHIICHXOTHKIB, METaJIOHY); _
— HEKOPHIOBAHHH €/IEKTPOITHIH jucOananc (HanpHKIaj rinokaniemis, rinomMarxiemis);
— icHyww4Ya XBopo0a cepus (HanmpHKIan cepleBa HeIOCTATHICT, iH(apkT Miokapja,
Opamukapis).
[NanienTn miTHHOTO BiKy Ta KIHKH MOXYTh OyTH GLITBII YYTIMBHMHM 0 JIKApPCHKHX 3aco6iB, IO
nozosxkyroth iHTepBan QT. YV 38’s3ky 3 muM HeoOXiZHO 3 06epexHICTIO 3acToCOByBaTH
(hropxiHosIOHH, BKIIOUAIOYH J1eBO(IOKCAMHE, IAIiCHTaM ITHX TPy

Ilepugpepuyna neuponamis
[losizomisinocss Mpo BHIAAKH CEHCOPHOI ab0 CEHCOMOTOPHOI nepudepuunoi Helpomnarii, sxa
MOX€ IIBHIKO pO3BHBaTHCH, Yy TAlli€HTiB, sKi mnpuiiMaan  ¢ropxinononn. Ilpmitom
Jleopnokcanmny Ttabnetkn mo 500 Mr MOXXHA TIPOJOBKYBATH IMIIE TOMI, KOMH KOPHCTH
nepeBaXkae PU3UKH 1010 HE3BOPOTHOL Heiiponartii.

Ilayienmu 3 myasthenia gravis
JleBoniokcanmn ci1ijt 3acTOCOBYBaTH 3 06EPEKHICTIO NALiEHTaM 3 myasthenia gravis qepes Te, 110
1l CHMITTOMH MOXYTh MOCHTIOBATHCh. (DTOPXiHOJOHH, BKIIOYAIOUH NeBO(IIOKCAIMH, MAIOTh
edeKT HepBOBO-M A30BOi ONOKaTH Ta MOXYTh NMOCHIIOBATH M’S30BY CJAaOKICTh y NAIIEHTIB 3
myasthenia gravis. V micnapeectpaniifnomy mnepiomi cepifosni mobiumi peaxuii, BKIHOYAIOuM
NeTAIbHI BAIIAJKA Ta CTAHH, IO NOTPeOyBaTH 3aX0/iB 3 MATPHMKH AMXaHHs#A, Oy/IH MOB’s3aHi i3
3aCTOCYBaHHAM (TOpXiHO/NOHIB y manieHTiB 3 myasthenia gravis.

I'enamo6iniapni nopyutenns
Ilpn 3acTocyBanHi neBouIOKcauuHy (NEPEBAKHO Y TAIIEHTIB 3 TSOKKHMH OCHOBHHMH
3aXBOPIOBAHHAMH, HANPHKIIA, CENICHCOM) NOBLAOMILIIOCS [IPO BHUNAAKH HEKPO3Y NMEYIHKH aXx 10
NEYIHKOBOI HEZOCTAaTHOCTI, WO 3arpoXyBana XWTTIO (muB. posmin 4.8). Ilamientam cix
PEKOMEHTyBaTH NPHITHHATH JIIKYBaHHS Ta 3BEPHYTHCS 10 JTKaps, SKIIO BUHHKAIOTH TAKi MPOSBH
Ta CHMITOMH XBOPOOM NeYiHKH, SK aHOPEKCisl, JKOBTAHMIIA, TEMHA Ceva, cBepbixk abo Oom y
MUIAHII KHBOTA.

llopywenns sopy - i
Axmo BuHEKAIOTE Oyab-sKi nopymenHs 3opy abo mobiuni peaxuii 3 Goky opramis 3o0py, ciix
HETaiHO 3BEpHYTHCA 10 odTansmonora (AuB.po3ainy 4.7 1a 4.8).

Cynepinghexyis
3acTocyBaHHs J1eBOQIIOKCAIMHY, 0COGIMBO TPHBase, MOXE MPH3BOIMTH J
HEYYTIMBHX (PE3UCTEHTHHX) /IO Tperapatry Mikpooprauizmis. S
PO3BHBAEThLCS Cynepindexis, HeobXiHO 3acToCyBaTH HAEKHI 3aXO/IH.

Bnaus na pesynsmamu nabopamopuux oocnioscens
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Y nauienTis, AKi OTPHMYBAIIN JICBO(IOKCALIMH, BU3HAYCHHS OIATIB y Ce4i MOXKe 1aBaTh XUOHO-
NO3ATHBHHHA pe3ylibTar. MOKe BHHHKHYTH HEOOXiAHICTh IMiIATBEPIMTH MO3MTUBHI Pe3yIbTaTH HA
OIliaTH, OTPHMAaHI IIPH CKPHHIHTOBOMY TECTi, 3a JOMOMOIO0 GLIBII crenH(piIYHUX METO/IIB.
Jlepodrokcaunn moxe npursidyBati pict Mycobacterium tuberculosis i y 3B’3ky 3 1mm
NPH3BOMHTH 710  XHOHO-HEraTHBHMX  pe3y/ibTaTiB  mpH  OakTepionoriviit  JiarmocTHii
TyOepKyIh03y. A

ITeoiampuuna nonyasyis i i
Hepes HecHpUATIMBHI BIUIME HA XpANI B IOBEHLTBHHX TBapuH (AuB. po3ain 5.3) Ta obMexeny
NOKYMEHTallil0 mono Oe3mekH Ta BIANOBIAHI KOPHIYBAHHS J03H, JEBO(IIOKCAMH CIijl
3aCTOCOBYBaTH B JiTeil Ta miUNTKIB 3 iH(exuiero Mycobacterium tuberculosis, jmme sxmo
BBAKAETHCS, 110 KOPHCTH NIEPEBHIIYE PH3HK 1 a/IbTEPHATHBHOIO JIIKYBAHHS HEMAE.

4.5 Bsaemonin 3 iINMHMH JIKaPCHKHMH 3ac00aMH Ta iHIIi BH/IH B3aeMotil.

Coni 3anisa, coni yunxy, anmayuou, wo micmame mazuiii abo anominii, Oudano3un.
BemokTyBanHs sieBodiokcaliy 3HAYHO 3HHKYETHCS NIPH OAHOYACHOMY 3acTOCYBAHHI coneid
3a/1i3a, MarHii- abo amominieBHX aHTaIMAIB a60 AMAaHO3HHY (€ CTOCYETHCH JHINE JIKAPCHKHX
bopM umanHo3MHY 3 amoMiHii- abo MaruiiBMicHHMH GydepHuMH 3acobamm). OmHouacHe
3aCTOCYBaHHs (hTOPXiHOJIOHIB Ta MyJIbTHBITAMIHHMX IIPeNapaTiB, IO MICTATH IHUHK, 3HIKYE iX
abcopbuiio mic/s nepopalbHOro MpHHOMY. PEKOMEHIYETHC He 3aCTOCOBYBATH NpenaparH, SKi
MICTATB /IBOBAIEHTHI M TPHBAICHTHI KATIOHM, Taki K COJi 3ani3a, cOMi NMHKY, Mariii- a6o
AMOMIHIABMICHI aHTAIMIM 200 M1aHO3KH (11e CTOCYETHCS JIHINE TKAPCHKHX (OPM MIAHO3HHY 3
amoMiHii- abo wmarmiiBmicHMME OydepHaMH 3acobamm), mpoTaroM 2 rogMH 40 abo micis
npuiiomy JleBodnokcauun taénerok mo 500 mr.

Cyxpansgham
biogoctynuicTs neBoduioKcalMHy 3HAYHO 3MEHIIYETHCS HPH OJHOYACHOMY 3aCTOCYBAHHI 3
cykpaibdarom. Skmo nanienToBi HeOOXiIHO OTPUMYBATH SK CyKpanbdar, TaK i JieBoIoKCalHH,
Kpale npuiMari cykpanbgar yepes 2 roauuu micns npuiiomy Jlesodokcanun Tabnerok mo 500
Mr

Teoghinin
Y KIiHIYHOMY AOCII/DKeHHI (apMaKkoKiHeTHIHOI B3aeMOAii jeBodoKcammHy 3 TeodiiHOM He
6yno Bussneno. Ilpore MoXIMBE CyTTEBE 3HHXKCHHSA CyJOMHOrO MOPOTY IPH OJHOYACHOMY
3aCTOCYBaHHI XiHOJIOHIB 3 Teo(iIiHOM.

HII31T
OnHovacHe 3acTocyBaHHA 3 HECTEPOIIHHMH NPOTH3ANATLHHMH IIpermapaTaMy (HII3II) moxe
NiZBHIUATH PH3MK BUHMKHEHHS TOKCHYHOCTI J/UIS UEHTPATLHOI HEPBOBOI CHCTEMH, iHOM
NUB'438HOI 3 SAKOPHUTAHHAM (PTOPAIHUIGN Y. “THalSaC (li0C" UPBIAOmAAIBUA PG biatmUulis”
eHokcaunHoM. Ile mMoxke BHHAKaTH i 3 IHIMAMH (TOPXiHONOHAMHM, ale € Mano MiJTBEPIKEHb.
[lanieaTs 3 cyzomamu B anammesi MOKYTh MaTH GUIBIIMI PH3MK. (MB. Takox po3ain 4.4.)
Konnenrpauii nesodnokcanuny 6y npubmusno na 13% 6itsmi y npucyTHOCT]

HIK IIPH OJJMHOYHOMY 3aCTOCYBaHHI.

Ilpobeneyuo i yumemuoun {/x
Ilpobesenna  Ta UMMETHAMH  CTaTHCTHYHO — JOCTOBIPHO  BIUIHBajQTH|
nepodiokcaunny. Hupkosuii kiipeHe 1eBO(IOKCAMHY 3HHKYETBCS Y TIp cyTH
Ha 24 % Ta npoGeneunay Ha 34 %, uepes Te, WO OOMABA Mpemapatit “3;
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KaHaIbIEBY CeKpelilo Jesodiokcamuny. OnHak npd J103ax, sKi BHIPOOOBYBANHCH y XOIi
JOCII/UKEHHS, HE € BiPOTiIHMM, 00 CTATHCTHYHO 3HAYYII KIHETHYHi BIIMIHHOCTI Man KIiHiHy
3HauMMiCTb. Ciid 3 00epexHiCTIO CTaBHTHCA 0 OJIHOYACHOrO NPHHOMY NeBO(IOKCALMHY 3
MKapChKAMH 3aco0aMH, IMO BILUIMBAIOTh HAa KAHAIBIEBY CEKPEIlil0, TAKHMH SIK npobeHenya ta
UHMETH/IHH, 0COOIMBO Y MAII€HTIB 3 HHPKOBOK HEJIOCTATHICTIO.

- Luxnocnopun

ilepion HaniBBMBEICHHS MMKIOCTIOPHHY 30UIbLIyETECS HA 33 % TPH OJHOYACHOMY MpHiioMi 3
neBoIoKcaHHOM.

Aumazonicmu eimaminy K

Ilpu ommowacHoMy 3actocyBanHi 3 aHTaromicramu BitTaminy K (manpuknazm, BaphapuuOM)
MOBIZAOMIISUIOCS TIPO TiIBHINCHHS Koary suiitanx napametpis (IT4/mixuapo e HopMatisariiine
CHiBBiHOWEH ) Ta/ab0 KpoBoTewi, fKi MOKYTb OyTH BHpaXeHMMH. 3BaXalOud Ha M€, Y
NALi€HTIB, fKi OTPUMYIOTh NapaleibHO aHTAaroHicTd Biraminy K, HeobXimmo 3miiicmioBaT
KOHTPOJIb MOKa3HUKIB KoaryJsiii (auB. poszin 4.4).

Htixapcvki 3acobu, o nodoexcyrome inmepsan OT

JleBoniokcannn, sx i immi GTOPXIHONOHH, C/iJl 3aCTOCOBYBATH 3 OGEPEKHICTIO MAIicHTaM, SIKi
OTPHMYIOTh JIiKapChKi 3acobH, BIIOMI CBOEIO 3/aTHICTIO MOoA0BXKyBarH inTepsan QT (Hanmpuiaz,
NpOoTHAapHTMigHI 3acobm knacy IA ta III, TPHUMKIIYHI aAHTHAENPECAHTH, MAaKpOTiAH Ta
AHTHICHXOTHYHI JIIKAPChKi 3ac00H, MeTaoH) (1uB. po3nin 4.4 («[loxosxenns intepany QT»)).

Jixapceki 3acobu, wjo niorseaioms HUPKOBO-KanaNbyesili cexpeyii

[Ipn npuiiMaHHi BHCOKMX 7103 XiHOJIOHIB OJHOYACHO 3 iHIOMMHM JIiKApCHKHMH 3aco6aMH, SKi
Mi/UIAI0TECS HUPKOBIH Kanambuesid cexpelii (Hanpukian, npobexenu, uumeTHanH, bpyceMis ta
METOTPEKCAT), MOXKIIMBE IOPYIICHHS BHBCICHHS Ta MiJBHIIECHHS PIBHA B CHPOBATIII KPOBI.

4.6 ®epTHABLHICTH, BATITHICTH TA rOXYBAHHS IPYITIO.
JKinku dimopoonozo 6ixy

HeoOximHo yHWKaTH BAriTHOCTI y JKIHOK, SiKi OTPHMYIOTH JIiKyBaHHs jeBoduokcanuuoM. Crix
BKHBATH AlIEKBATHI MPOTH3ATUIIIHI 3aXO0JTH.

Bazimuicme

Jlani mono 3actocyBaHHA NeBOduOKcalMHy y RariTHHX € obMexenumu. JOCHiDKeHHS Ha
TBapHHAX HE BKa3ylOTh HA MNpPAMi YH HeNpAMi MKiLMMBI e(eKTH WIOH0 PenpoIyKTHBHOL
TOKCHYHOCTI (JHB. po3ain 5.3).

Yepes BillcyTHiCTb JOCIIDKEHb Ha JIOAAX Ta MOXIIMBE YIIKOIDKEHHS XiHOJIOHAMH cyri06080ro
Xpsilla B OpraHi3Mi, skuif pocre, neao@noxcauuﬂ MO’KHA 3aCTOCOBYBATH y BATiTHHX, TUILKH AKILLO
HOTEHIUIHHA KOPACTD 1IEPEBAKAE PHIHRH, abl BIACY 1A dib ICPHA i ABa SuN AL i

I'pyone 200yeanns
JIeBocpnoxcauHH MPOTHIOKA3aHUH XKIHKaAM, 9Ki l'OJI}’lOTb TpyAmIO. HC,I[OCT&THI: wepymarii mpo

TPYIHHM MOJIOKOM.
3a BiICYTHOCTI JaHHX Y JIIOJJMHM Ta HAasSBHOCTI CKCIIEPUMEHTATLHHX
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Depmunonicmo
JleBodpiokcaumn He COPHYMHSAB HOrIPIICHHS. (EPTHIBHOCTI Ta PENpPOIYKTHBHHX MOKA3HUKIB Y
Iy pis

47 3patmicTs BIMBATH HA MBHIKICTH Peakuii NPH KepyBaHHI aBTOTPAHCIOPTOM abo

IHIIHMH MeXaHiBMaMH. 1.
He 6yno mposeeno nocimiukeHs IMOAO BIUIMBY JIeBOQMIOKCAUMHY HaiBJATHICTH KepyBaTH
aBTOTpaHCIOPTOM ab0 IHIIMMH MeXaHi3MaMH. 5 0

Jesiki mobiumi peakuii (mampuiuIaj, 3anaMOpOYEHHS/BEPTHIO, COHIHMBICTL, MOPYIIEHHS 30pY)
MOXYTh MOPYITYBAaTH 3/JaTHICTH NallieHTa 0 KOHLUEHTpAlUil yBard i MBHAKICTH Horo peakuii i,
TaKHM YHHOM, 3yMOBJIOBATH IIJABHIICHWH PH3MK Y THX CHTyallifX, KOJM Ili SKOCTI MAaioTh
0cOOJMBO BeNMKE 3HAYeHHs (HANPHKIAA, NPH yIpasliHHi aBroMoGinem aGo pobori 3
MeXaHi3MaMH).

4.8 IlobGiumi peaxuii

[lobiuni peakuii, sk MiHIMyM HOB’S3aHi 3 JIKYBaHHSM NeBOGIOKCAMHOM, ONMCAHO HEXYe 3a
CHCTEeMaMH OpraHis Ta gacToTolo. OLIHKM 9acTOTH YacTo 6asyloThes He Ha paHIOMi30BaHHX
JOCII/UKEHHAX BiINOBIIHOTO poO3Mipy, a Ha OMyGNiKOBAHMX JaHHX, OTPHMAHMX A dac
BHUKOPHCTaHHS MIC/s peectpaiii. [Hoai faHi Ipo 4acToTy He MOXHa HaBoauTH. YacToTy MoXHA
HajmaTH AK: Ayxe dacro (=1/10), wacro (=1/100, <1/10), mewacto (>1/1000, <1/100), pimko
(=1/10000, <1/1000), myxe pimxo (<1/10000), HeBizoMO (He MOXe GyTH OLiHEHO 3a HASBHHMH
JIaHUMH). 3BEPHITh YBary, IO YaCTOTH CTOCYIOTBCS KOPOTKOYACHOTO JiKyBanHs (<1 Mmicsis).

Inghexyii ma ineasir
Hewacro: miko3u (Ta nposideparist iHIIMX PE3HCTEHTHHX MiKPOOPraHi3MiB HOPMaTLHOL (iopH)

3 boky cucmemu kpoei ma nimpamuynoi cucmemu

Heuacro: nefixoneHis, eo3uHo(iis.

Pinko: TpoMOoIMTONEH S, HEHTPOIEHis.

Hesiziomo: manmuronexis, reMoIiTHYHA aHEMisl, arpaHyIOLHTO3

3 boky iMmyHHOT cucmemu

Pinko: peakuii rinepuyTIMBOCTi, aHTiOHEBPOTHIHUIH HAGPSAK (UB. po3zin 4.4)

Hesinomo: anadinaxtuunnit mok (1us. poszin 4.4) anadinaxriani Ta anadizakroinui peakuii, sxi
MOJKYTh 1HOZI BHHHKATH HaBiTb MiCIIA EPIIO] 103H.

3 6oxy memabonizmy ma xapuyeanns

Hewacro: anopexkcis.

Pinxo: rinornikemis, 0co6mBo y naiienTis, XBOpUX Ha Aiaber (1uB. po3iin 4.4).
Hesiziomo: rinepitikeMis, rinormikemivia kOma (fsii: posaiL+.4), =« R

3 boky ncuxixu

Yacro: 6e3coHHs.

Heuacro: TpuBora, cruryTaicTs CBiIOMOCTi, HEPBO3HICTb.
Pinko: neuxoTuysi posnamm (Hanpuxnan, raouMHanNii, napaHos), Jenpeci
Hesizomo: ncuxoruysi peamm 13 CaMOZICCTPYKTHBHOIO IIOBEIIHKOK), BK '.IﬁlﬁﬂHY
CTIPSIMOBAHICTL MUC/ICHHA YH il (AMB. po3zin 4.4). i :

3 GoKy nepeoeoi cucmemu
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Yacro: 3anamMopodenHs, rojJoBHU OiIb.

HeyacTo: COHJIMBICTB, TPEMOP, THCIEB3is.

Piaxo: cynoMu, napectesii.

Hesiztomo: nepudepuyna cencopna abo ceHCOMOTOPHA HeHponaTis, AMCKIHe3is, eKcTparipaMiHi
po3najaM, [UCTeB3id, BKIIOYAOYM areysilo, MapocMilo, BKIOUYAIOYH AaHOCMIIO, CHHKOIIE,
JI00pOSKICHY BHYTPILIHBOYEPENHY TilepTeH3ito.

3 boky opeanie 30py

Piaxo: 3opoBi nopymienss.

Hesinomo: TiMuacoBa Brpata 30py (1us. po3nin 4.4).

Tlopywenns 3 60Ky opaanie cnyxy ma eecmubyAspHi nopyuienns
Heuwacro: Bepturo.

Pigko: mym y Byxax.

Hesizomo: nopyienHs ciyxy, BTpaTa CIyxy.

3 boky cepyeso-cyounnoi cucmemu

Pinko: Taxikapis, Biq4yTTs cepuebnTTs.

Hepizlomo: mutyHOuKOBa TaXikaplisi, Ska MOKe NpPU3BECTH A0 3YNHMHKH Cepls, NLIYyHOYKOBA
apuT™is Ta nojiMoppHa ILTYHOYKOBAa Taxikapais Thmy torsade de pointes (mepeBaxHO Y
namieHTiB 3 $axropoM pusHKy mozioBxkeHus iHTepBany QT), momosxenns inmtepany QT mHa
eJieKTpoKapaiorpami (uB. po3ainu 4.4 ta 4.9).

Cyouni posnadu
Pimxo: rinoToHis.

3 boxy ouxanenoi cucmemu
Piako: 3agumka, GpoHxocnasM.
Jly»e pifiko: anepriuHuii THEBMOHIT.

3 boxy mpasnozo mpaxmy

Yacro: niapes, HyioTa, 6moranas.

Hewacro: 611k y KHBOTI, IUCTIENCIA, METEOPH3M, 3allOPH.

HeBigomo: remopariyna fgiaped, IO MOXe CBIIYMTH 1IPO EHTEPOKONIT, BKIIOYAIOYH
nceBIoMeMOPaHO3HUI KOMIT (IUB. PO3/Iin 4.4), TanKpeaTwr.

3 boky cenamobiniapnoi cucmemu

Yacro: nizBUIIEHHS 10Ka3HUKIB nevinkoBuX ensumis (AJIT/ACT, nyxuoi docdarasu, [TT).
Heuacro: nigsumenns 6inipy6iny Kposi.

HeBizomo: KOBTAHHIA, BAKKE YPAKCHHA NC4idKH, orR-dro1d Bk 1 uCipol” ucdiiRusul
HepocTaTHOCTI  (iHOAI  NETanbHi), NEpPeBaXKHO Y NAIIEHTIBE 3 BAKKHMH OCHOBHHMM
3aXBOPIOBAaHHAMH (JMB. po3/il 4.4), renarwur.

3 6oky wkipu ma niowikiprux mxanun

Hewacro: Bucunanns, cBepOiX, KPONUB’IHKA, TiNepriapos

Jly»e pijKo: aHTiOHEeBPOTHUHHUIT HaOpsIK, peakuii GOTOUYTIHBOCTI
Hesizomo: TokcuuHuii emigepMaibHHil  Hekponis, cumapoMm CriB
mynbTHdopMHa epuTeMa. Peakinii MoKy Th iHOIi BAHMKATH HABIiTH MicIs mep)
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3 60Ky KicmK060-M ‘230601 cucmemu ma crROAYYHOT MKAHUHU

Piaxo: ypaxeHHs CyX0XuIb (IMB. po3Jiin 4.4), y ToMy 4ucIi X TeHIMHIT (HANPHKIIA, aXiJUIOBOTO
CYXOXHIUISI), M’530Ba cnalKicTh (SKa MOKe MaTH OCOOJIHMBE 3HAYEHHS Ui XBOopuX myasthenia
gravis).

Hesizomo: pabnomionis, pospus cyxoxmmwmt (mus. posain 4.4), (ueit Hebaxanuii edekr moxe
BHHHKHYTH IPOTATOM 48 ro/IMH Tic/s MoyaTKy TiKyBaHHS 1 6YTH IBOCTOPOHHIM) PO3PUR 3B’S30K,
APTPHUT. AL

3 60Ky HUpOK ma cewo8ugioHol cucmemu
Heuacro: nijiBuieHi noxasauku era-mmuy B cupona"rm KPOBI
Pizko: rocTpa HHpPKOBa HEAOCTATHICTS (HAIP. BHACIIIOK iIHTEPCTHIAIBHOTO Hednpu'ry)

3azanvui poznaou:

Heuacro: actenis

Hyxe piako: nipekcis

Hesijtomo: 6inb (Bkmovaioun G6ib y CriuHi, rpyasx Ta KiHIiBKax)

[Hmi no6iyni peakmnii, mo MoXxyTs OyTH 0B’ s3aHi i3 3aCTOCYBAHHSIM (hTOPXiHOJIOHIB, 1€ MOYIIHBI
Hanaau nopQipii y nanieHTiB 3 HagBHICTIO nopdipii.

4.9 TlepexosyBanus

3rigHO 3 JOCHIKEHHSMH TOKCHYHOCTI HAa TBapHHAaX abo KIHIYHMMH (apMakoJOriYHHMH
AOCIIKEHHAMH, TPOBEICHHMH 13 HAATCPAIICBTHYHAMHE J03aMH, HaHOUIBII BaXKIHBI O3HAKH, 1O
MOXYTh OYIKYBATHCS IiC/IA rOCTPOro nepenosysanus JleBodokcauun Tabnerku mo 500 Mmr - e
cMMOTOMH 3 OOKy NeHTpaibHOi HEpPBOBOI CHCTEMM, TaKi $K CIUIYTaHICTh CBiOMOCTI,
3aIlaMOPOYEHHS, TOPYIIEHHS CBIJIOMOCTI Ta Cy/IOMHI Hanaju, 36inbmenns intepsary QT, a Takox
IUTYHKOBO-KHIIKOBI peaKIlii, Taki sK HyJJ0Ta Ta epo3il CIM30BMX 060I0HOK.

Epexrn 3 Goxy ITHC, Brmouaioun CIUTyTaHiCTh CTaHy, CyJOMH, TamOIMHAIII Ta TPEMop,
CIOCTEpiranucs B MiCIAMapPKeTHHIOBUX JOCTiIKEHHSX.

Cremudiynoro amtuaory Hemae. Y pasi nepeaosyBaHHs CiJl NPOBOJHTH CHMITOMAaTHYHE
nikysanns. HeoOximmmit momitopmar EKIT wepes moxumBicTs npopoBkenHs intepsanry QT.
AnTanumHi 3acobu MOXyTh 3aCTOCOBYBATUCA JUIS 3aXHCTY IUTYHKOBOI cim3opoi. 'emonianis,
BKIIIOYal04H NMepHTOHeanbHmi Aiani3 ta XAILI, ve edextunHi 11s BuBeents eBodIOKCAHHY 3
Opramiamy.

5.  ®APMAKOJIOI'TYHI BJJIACTUBOCTI

5.1 dapmaxkoauHaMidHI BJACTHBOCTI

({apmakoTepaneBTHUHa TIpyna: AHTHOaKTepiabHi 3ac06u JUISL  CHCTEMHOTO 3acrocynaﬂuﬁ
DTOpXidoNcHH. : .

Kon ATC: JOIM Al12

JleBogiokcauun — e cuHTeTHuHMEl aHTHOGaKTepiadbHMI 3aci i3 rpymm ¢ropxiHONOHIB, S-
CHAHTIOMEP PalleMiYHOr0 JiKapchKkoro 3acoby ooKcanuny.

Mexanism oii
Jlesodnokcannn Mmae in vitro aktusHicts nmpotn M. Tuberculosis, a
CIEKTPY IPaMIIO3NTHBHHX Ta IPaMHEraTHBHMX 30yIHMKIB. Bakrepuim
Ha M. Tuberculosis ¢ pesyistaTom inribysanns JIHK-ripasu, xonosanot
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MekoBi 3Ha9eHHs MiHIMaTBbHOT iHriGyrowol kornentpanii (MIK) neBoduiokcatnny Ui KIiHivHmX
i3011ATiB M tuberculosis, 3a JaHMMHM JOCHI/KEHb, 3HAXOAATHCH B JIaNa3oHi 0,125-0,5 wmr/n.
OcHoBHHIi MeXaHI3M DE3HCTEHTHOCTI € HacliAKOM MyTauii y remax gyr-A. Ilepexpecna
PE3HCTEHTHICT MK QTOPXiHOIOHAMH BUHHKAE OCHT 9acTo, ajle He € YHIBEPCAIBHOIO.

Kniniuna eqhexkmusnicme # ?
JlocBij MKyBaHHS MYJIbTHPE3HCTEHTHOTO 'I‘yﬁepKynbOB)’ 7eBO(IOKCAHHOM B PAMKaX KIiHIWHMX |-
BHIIPOOYBaHb 0OMEKEHHIA.

52  ®apmakoKiHeTH4HI BJACTHBOCTI .

Abcopbyia ma biodocmynnicmy:

JleBoiokcanH npy MepoparbHOMy MPHHOMI MBHIKO Ta MaiiKe MOBHICTIO BCMOKTYETBCS, TIPH
IOMY MIKOBI KOHLEHTpalii y Turasmi KpoBi A0CAraloThes npotsroM | rommad. ABComoTHa
Giogoctynnicte cranoBHTE npubimsno 100 %. Dxa maitke He BIUMBac Ha BCMOKTYBaHHS
nesodrokcanuny. Hemae papmakokinernunnx nauux mozao Jlesodrokcanun tabretku mo 500
M.

Paznooin
IIpubmasto 30-40 % neBodiokcanuHy 38°S3y€Thes 3 IPOTEIHOM CHPOBATKH KPOBI.

Memabonizm

JleBodiokcanun MeTabomi3yeThCH AyXKe HE3HAYHOI MIpoo, HOro MeTabomiTaMH € JMCMETHII-
neBorokcatu i nesogokcarmn-N-okcua. Lli Merabontiti cTaHOBIATE MeHIIE S5 % KinbKOCTI
npenapary, WO BHAUIAETbCA 3 cedero. JleBodiokcaumH € crepeoxiMiuHO cTabiibHMM Ta He
MiJUIArae XipagbHii iHBEpCIi.

Bugedenns
[licns nepopam,ﬂoro Ta BHYTPIIIHbOBEHHOTO BBEJEHHS JIeBOGIOKCAIIMH BHBOJIMTHCH 3 ILIA3MH

KpOBi 3 1epio/ioM HaniBBUBEIeHHS 6-8 roauH. Busenenns BiabysaeTbes MEPEBAKHO HHUPKAMH
(nonazn 85 % BBeneHol 103H).

Hupxosa neoocmamuicmn

Ha ¢apmaxoxineTuxy neBoguiokcanuny BIUIMBac HUPKOBA HeAOCTATHICTS. [IpH 3HMKeHHI ¢yHKLi
HHPOK 3HHIKYETbCA HHMPKOBE BHBEJACHHA Ta KIIPEHC KPeaTHHIHY, a Nepioj¥ HalliBBHBEICHHS
301NBIIYIOTHCS, SIK I0Ka3aHO B TaOHII HEXKYE:

dapMaKoKiHETHKA IIPH HUPKOBIH HEJOCTATHOCTI MiC/A Pa3oBoi nepopanbHoi 1031 500 Mr

Kiipenc kpeatuniny (M1/xB) <20 20-49 50-80
Hupkoenit knipenc (Mi1/xB) 12 76 w 37
Ilepion HaniBBHBeIeHHS (TO/1) 35 27 9

5.3 Jloxkniniumi nani 3 6e3nexn

7 Topixa 11 u3 14
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JlokmiHivEi faHi He mokasaim ocoOnuBY Hebesmeky s smomell Ha OCHOBI TpamMIIHHMX
JOCII/DKEHb TOKCHYHOCTI OIHOPA30BOi 1031, TOKCHYHOCTI NPH TOBTOPHIi 7031, KaHILEPOreHHOro
NOTEHLIANTY T2 TOKCHYHOCTI JUIS PO3MHOXEHHS Ta PO3BUTKY.

J]enocpnoxcaunﬂ HE CIPHYHHSB MOTipImIEHHS (PepTHIBHOCTI Ta PENPOIYKTHBHHX IOKA3HHUKIB Y
WypiB, @ €AMHHUI HOro edeKT PenpoAYKTHBHOI TOKCHYHOCTI Ha TUTix Gya 3aTpUMKa J03DiBaHHS
BHACJIIJIOK TOKCHYHOCTI JUTS Marepi. 1% &
HeBOd}HDKuanHH He BHKJIMKAB TEHHHX MYyTallii ¥ DakTepialbBUX YW KJIITHHaXwCCaBIUB, aje
iHyKyBas XpoMocomHi abepauiii B KIITHHaX JiereHiB KuTaiichkoro xom'ska in vitro. I{i edexru
MOXHa BIIHECTH 0 inribyBanus Tonoizomepasu II. Tectn in vivo (MiKpOHyKIEyC, CECTPHHCHKHIL
XpoMatuHui 0OMiH, nosamnanopuit cuates JIHK, nomiHauTHI neTanbHi TecTH) HE BHABISAIA
FeHOTOKCHYHOIO MOTEHIIANY.

Jlocli/oKeH s Ha MHINAX NI0KA3a1H, MO JIeBO(IIOKCALMH Mae GOTOTOKCHUHY aKTHBHICTS JTHINE y
IyK€ BHCOKHX J103aX.

JleBonokcanme He BHABIAB reHOTOKCHYHOIO NOTEHIady B aHali3i Ha (GOTOMyTAareHHICTH, BiH
3HHXKYBAB PO3BHTOK ITYXJIHHH Y JIOCIIUKEHHI Ha POTOKAPLHHOIEHHICTb.

K 1 iHmi TOpXiHONOHH, NEBO(IOKCAIMH BHSIBIISB BIUIMB HA XPAII (IIyXHpi T4 IOPOXHHHH) Y
mypis i cobak. Lli pesyabTati Oymu Gkl HOMITHI y MOJNIOIHX TBApHH.

6. ©OAPMAIEBTHYHI XAPAKTEPUCTHUKH

6.1 Choacok J0NOMIKHHX PeY0BHH

Aopo mabnremxu: Harpilo Kpockapmernosa, KpOCHOBIZOH, TIiJPOKCHIIPONLIMETHILENION03A,
MAarsiro cTeapar, Le/i0J03a MiKpOKpHCTATIYHA.

IIniexose noxpumms: (Opadry Pink 03B84851): I'impomenosa, 3amiza OKcHJI 4epBOHMIL, 3amisa
OKCH/I JKOBTHH, MaKporoJi, TajlbK, THTAHY AIOKCHIL.

6.2 Hecymicuicrs.
He omucano.

6.3  Tepmin npuaaTHOCTI.
36 micswiB (s 6aicTepHOT YIAKOBKH).
24 micsaui (aas HDPE ynakoskw).

6.4  YmoBwu 30epiranns.
30epiratu npu Temneparypi se sume 30° C.
30epiraTi B CyXoMy, 3aXHIIEHOMY BiJl CBIT/Ia MicIIi.

6.5 Vmnaxoska

Ynakoska 13 Guicrepamu: no 10 tabnetok B mposzopomy PVC-amominieBomy 6ricrepy, mo 10
OnicrepiB B KapTOHHIH KOpoOIIi.

HDPE ynakoska. Ginmii, kpyriui duiakon 3 HDPE, saxuiienni 3axucions aUdMIpouiicHOBuw
kpumkoro Bix aireit. Mictuts 100 tabierox.

6.6 OcobauBi BHMOTH MO0 yTHIIZANIT
Hemae ocobauBHX BEMOT /10 yTHII3a1T.

By nb-sxuii HeBuKopHcTanmit niKapchkuii 3aci0 abo BiAxoau MaioTh GYTH yT
710 MICIIEBHX BHMOT.

7. TOCTAYAJIBHUK
Mixpo Jlabc Jlimiten
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